



分析报告单

l	mE	n + o
p	f E	20120331
W	X E	BYZ
F ' G	H E	GB/T 654-1999
B C D	E	BaCO ₃
B C !	E	197.34
F ' I J	E	2012-03-31

检验项目	分析纯	化学纯	检验结果
! (BaCO ₃)	" 99.0%	" 98.5%	99.4%
# \$ % & ' ()	4#	6#	()
* + , - . / 0.01%		/ 0.05%	0.01%
1 % (2OH-3) 4mmol/100g	/ 0.2	/ 0.5	0.2
5 6 . (Cl)	/ 0.002%	/ 0.01%	0.002%
7 6 . (S)	/ 0.0001%	/ 0.0005%	0.0001%
8 9 ! (N)	/ 0.002%	/ 0.005%	0.002%
: (Ca)	/ 0.01%	/ 0.03%	0.01%
; (Fe)	/ 0.0005%	/ 0.0015%	0.0005%
< (Sr)	/ 0.1%	/ 0.3%	0.1%
= > ? (2Pb3)	/ 0.0005%	/ 0.001%	0.0005%
7 + , @A.	/ 0.05%	/ 0.2%	0.05%

UVE

KLME NOP

QRME S T

F ' ME q r s